e% FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

DFT-s-OFDM Module A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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TRP Measurement
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 / 400MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

TRP Measurement
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 / 400MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module A

NR Band n260 / 50MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

TRP Measurement
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module A

NR Band n260 / 200MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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TRP Measurement
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG3N2326C

CP-OFDM Module A

NR Band n260 / 400MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

TRP Measurement
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 / 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full

RB

Ref Level

4077dBm  Offset 49,49 4B Mode Auto Sweep

Ref Level 40.77 dBm  Oftset 49.49 B

6L
Count 100/100

Mode Auto Sweep

1 Spurious Emissions

SPUROUS_LINE_ABS_0d2 s
20 20 By
10
I i
0 | 0
FURIOUS_HINE NMI a0 SEUMOUS_HINE ABS 002
-20 20 dBm 1
I ‘
30 TR a0 7 \
M, o N S VY | B e e B C ey T e S gl e
40 -40
-50 50
36.5 GHz 4193 pts 400.0 MHz/ 40.5 GHz 36.5 GHz 4193 pts. 400.0 MHz/ 0.5 GHa
2 Result Summar 2 Result Summar I
36500 GHz 36.995 GHz 1.000 MHz 3699450 EHz 207 dB 36500 GHz 36.905 GHz 1,000 MHz 36.51250 GHz -35.83 dBm -22.83 dB
36.995 GHz 37.000 GHz 1.000 MHz 36.99998 GHz 36.995 GHz 37.000 GHz 1.000 MHz 36.99646 GHz -37.26 dBm -32.26 dB
37.000 GH 40,000 GHz 1,000 Mtz 37.02749 GHz 62 37,000 CHa 40.000 GHz 1000 Mz 39.97751 GHz 44 dBm 93568
40.000 GHz 40.005 GHz 1000 MHz 40.00111 GHz 2971 dB 30,000 GHz 30.005 GHz 1,000 MHz 40.00002 GHz -19.89 dBm 14.80 dB
40.005 GHz 40500 GHz 1,000 MHz 30.35950 GHz -21.44d8 40.005 GHz 40,500 GHz 1.000 MHz 40.005 50 GHz -25.01 dBm -12.01 dB
= B —
01:35:00 27.01.2024 21:48:26 27.01.2024

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full

RB

Ref Level 4919 dBm  Offset 49,49 GB

Mods Auto Sweep 56l Ref Level 49.19 dBm  Oftset 49.49 B Mode Auto Sweep 6L
Count 100/100 Count 100/100
1 Avg
imit Che
Line _SPUR|OUS,_LINE_ABS_0(Z
40
30 30 dBnr
204 di
rﬂ] 10
’ 1 0 A
SPURIOUS HNE ABS m:‘ SPURIOUS_LINE ABS_002 ‘ ‘
20 By 20 46 /,l l\
30 ' 30
- o o
-40 40
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | |cF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result Summar
36500 GHz 36.990 GHz 1.000 MHz 36-939"!H1 -16.01 d8m -3.01 dB 36500 GHz 36.900 GHz 1,000 MHz 36.50771 GHz -33.22 dBm -20.22 dB
36.990 GHz 37.000 GHz 1000 Mt 3699975 GHz -13.43dBm -8.43 dB 390 6 X 36.99024 GH. 34.78 dBi 29.78.dB
37000 GHe 20000 GHz 1,000 MHz 37.04814 GHz 12.42 dBm -87.58 dB 17000 eo00 ort 1900 i 3908717 aHa 307 dBm 1938
40.000 GHz 40.010 GHz 1000 MHz 40.008 56 GHz 3270 dBm -27.70 dB 30,000 GHz 30010 GHz 1,000 MHz 40.00058 GHz 17.17 dBm 1217 dB
40.010 6Hz 40500 GHz 1.000 MHz 40.48910 GHz 3232 dBm -19.32 dB H0010CHs 40500 CHe 1000 Mt 20.01061 GHz 1973 dBm 673 dB
ety D 5 0 e
03:01:46 27.01.2024 23:31:47 27.01.2024

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number

1 A13 - 27 of 49



SPORTON LAB.

FCC RADIO TEST REPORT
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DFT-s-OFDM Module A
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Report No. : FG3N2326C

DFT-s-OFDM Module A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module A
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DFT-s-OFDM Module A
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DFT-s-OFDM Module A

NR Band n260 / 400MHz / QPSK
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CP-OFDM Module A
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37.000 GH 40,000 GHz 1,000 Mtz 37.01849 GHz 37.000 CHz 40.000 GHz 1,000 Miz 39.38051 GHz 7.79 dBm 92.21 B
40,000 GHz 40,005 GHz 1.000 MHz 40.003 00 GHz 30,000 GHz 40.005 GHz 1,000 MHz 40.00002 GHz 13.97 dBm .97 dl
40.005 GHz 40.500 GHz 1.000 MHz 40.49050 GHz -34.38 dBm -21.38dB 40.005 GHz2 40.500 GHz 1,000 MHz 40.005 50 GHz. -15.57 dBm -2.57dB
s oy AL 1m0
westy R ks meay N GG
01l:44:58 27.01.2024 21:82:13 27.01.2024

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4919 dBm  Offset 49,49 GB

Ref Level 49.19 dBm  Oftset 49.49 B

Mode Auto Sweep saL Mode Auto Sweep saL
Count 100/100 Count 100/100
1 Avg
imit Che
Line _SPUR|OUS,_LINE_ABS_0(Z
a0
30 30 dBnr
204 db
N .
. H . N
20 iy /{' 20 d /| \
30 -30 —
. o
-40 40
CF 38.5 GHz. 4D0D5 pts 400.0 MHz/ Span 4.0 GHz | | [GF 38.5 GHz 40005 pis 300.0 MHz/ Span 4.0 GHz
%—_*—— e
36500 GHz 36990 GHz 1.000 MHz 36.98939 GHz -15.71 d8m -271dB 36500 GHz 36.900 GHz 1,000 MHz 36.506 73 GHz -33.21 dBm -20.21 dB
36.990 GHz 37.000 GHz 1000 Mt 36.99988 GHz -13.85dBm -8.85 dB 36,390 GHz 37000 Gits 1,000 Mtz 36.99813 GHz 3479 dBm 297948
37,000 GHz 40,000 GHz 1,000 Mtz 37.06258 GHz 1015 dBm 89,85 dB 17000t 40000 CHe 000 Mt 39.95008 GHz 540 dBm a0 d
40,000 GHz 40010 GHz 1,000 MHz 40.007 74 GHz -32.87dBm -27.87 dB 30,000 GHz 20.010 GHz 1,000 MHz 40.00005 GHz 16.84 dBm -11.84dB
40.010 6Hz 40.500 GHz 1.000 MHz 30.03290 GHz -32.51d8m -19.51d8 40.010 GHz 40,500 GHz 1,000 Mbz 24001061 GHz -19.95 dBm -6.95 dB
ety D 5 00 B
03:23:45 27.01.2024 23:83:48 27.01,2024
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CP-OFDM Module A

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 20.69 dPm  Offset 49,49 4B Mode Auto Sweep —

Ref Level 29.69 dBm  Offset 49.49 a8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions 1 Avg
Limit Che [ y
Line _SPUR|OUS_LINE_ABS_002 Uine _SPUR|OUS_ LINE_85_od2
20
10
0 . . 0 dBm- - . q\
10 diime . 10
20 i 20,

-40 40,
50 dBmr- 50
60 60
CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz CF 38.5 GHz 40005 pts. 400.0 MHz/ Span 4.0 GHz
2 Result Summar 2 Result 5ummli I
36500 GHz 36.980 GHz 1.000 MHz 3697460 EHz -19.90 d8m 650 dB 36500 GHz 36.980 GHz 1,000 MHz 36.52099 GHz -35.85 dBm -22.85dB
36.980 GHz 37.000 GHz 1.000 MHz 36.98494 GHz -19.21 dB8m - dB 36,980 GHz 37.000 GHz 1,000 Mz 36.99237 GHz -37.27 dBm -32.27dB
37.000 GHe 40,000 GHe 1000 Mz 37.08939 GHz 71 dBm -93.29 dB 37,000 CHa 40.000 GHs 1000 MHz 39.90705 GHz 1.56 dBm oga4dB
20,000 GHz 20020 GHz 1000 MHz 3000706 GHz 3428 dBm 3328 dB 40,000 CHz 0020 CHz 100 Mz 20.00061 GHz 2286 dBm 786 dB
40.020 GHz 40.500 GHz 1.000 MHz 40.48213 GHz -33.79 dBm -20.79 dB 40.020 GHz 40,500 GHz 1,000 MHz 4002324 GHz -25.51 dBm 12,51 dB
= —
04:20:02 27.01.2024 00:38:25 28.01.2024

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 29.69 dBrm  Offset 49,43 o8 Miode Auto Sweep SGL Ref Level 29.69 dBm  Offset 49.49 B Mode Auto Sweep

Count 100/

Line _SPUR|OUS_LINE_ABS_002

10
0 dBrmr . . 0 dBa w‘.—-—
10 diy T -0 |
SPURIOUS_LINE_ABS, 002 SPURIOUS_LINE A5 002 |
. i

A - - b,

-40 -40 dBany
50 dBr T 50,
-60 -60
CF 385 GHz D005 pts 400.0 MHz/ Span 4.0 Grz | | [GF38.5 GHz 40005 pis 300.0 MHz/ Span 4.0 GHa |
2 Result Summar 2 Result iummli
36500 GHz 36570 GHz 1.000 MHz 36-95503!Hz -18.95 dBm -5.95 dB 36500 GHz 36.970 GHz 1,000 MHz 36.505 28 GHz -35.65 dBm -22.65dB |
36.970 GHz 37.000 GHz 1000 Mt 36.97740 GHz -18.77 dBm -13.77 dB 36.970 Gz 37,000 GHz 1,000 Mitz 36.97509 GHz -37.06 dBm -32.06 4B
37,000 GHz 40,000 GHz 1,000 Mtz 37.12595 GHz 3.98 dBm -96.02 dB 37,000 CHa 40,000 GHz 1000 Mz 39, (z 0.03 dBm 99,97 dB
40,000 GHz 40,030 GHz 1.000 MHz 40.00087 GHz -33.89dBm -28.89 dB 30,000 GHz 40.030 GHz 1,000 MHz 40.011 28 GHz 2217 dBm 1717 dB
40.030 GHz 40.500 GHz 1.000 MHz 0.04538 GHz -34.15d8m 21.15d8 40.030 GHz 40500 GHz 1.000 MHz 40.04257 GHz -23.32 dBm 1032 dB

R

T

06:30:33 27.01.2024 01:51:45 28.01.2024

TEL : 886-3-327-0868 Page Number 1 A13-350f 49
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FG3N2326C

CP-OFDM Module A

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 20.69 dPm  Offset 49,49 4B Mode Auto Sweep

6L

Count 100/100

1 Spurious Emissions
Limit Chec
Line _SPUR|OUS_LINE_ABS_002

20

Ref Level 29.69 dBm  Oftset 49.49 B

Mode Auto Sweep

0dBm o
10 diime T
SPURIOUS_LINE_ ABS| 002

0 s

0dBm

-10
SPURIOUS_LINE_ARS_002
20

N

08:07:36 27.01.2024

03:38:15  28.01.2024

-30 7 .| -30 o
-40 -40 dBnv
50 dBmr- -50

60 60

CF 38.5 GHz 40005 pts 400.0 MHz/ Span 4.0 GHz | | [CF38.5 GHz 20005 pts. 400.0 MHa/ Span 4.0 GHz

2 Result Summar 2 Result Summar
36500 GHz 36.960 GHz 1.000 MHz 3695828 EHz -21.80 d8m 880 dB 36500 GHz 36.960 GHz 1,000 MHz 36.52218 GHz -35.58 dBm -22.88 dB
36.960 GHz 37.000 GHz 1.000 MHz 3698352 GHz -21.17dBm -16.17 dB 6960 GHz 37.000 GHz 1,000 Mz 36.96157 GHz 37.11 dBm -32.11 dB
37.000 GH 40,000 GHz 1,000 Mtz 37.10917 GHz 2.72 dBm -97.28 dB 37,000 CHa 40.000 GHs 1000 MHz 39.90367 GHz “2.72 dBm 10272 dB
40.000 GHz 40.040 GHz 1000 MHz 4001462 GHz 33.97 dBm -28.97 dB 30,000 GHz 30.080 GHz 1000 MHz 40.00037 GHz 5.3 dBm -20.21 dB
40.040 GHz 40.500 GHz 1.000 MHz #0.43552 GHz -34.14 dBm 211448 40.040 GHz 40.500 GHz 1,000 MHz 4005621 GHz. -26.81 dBm -13.81 dB

ey ST

PRI
seaty Py e

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326C

Spurious Emission

NR Band n260 (30MHz-1GHz)

Horizontal

4oLevel (dBm)

Date: 2024-02-07

3.8
13
-17.5
313
-45.0|
1
-58.1
725 " o] Al -
WM‘W[’J M MMW LI u«..,LM oot W.MWWJ
-86.3]
10035 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CHI0-HY
Condition : -13 EIRP_WQO HORTZONTAL
Project 1 3N2326
:n260 MA
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 62.98 -53.83 -46.83 -13.90
Vertical
1 o Level (dBm) Date: 2024-02-07
3.8
13
-17.5
-31.3
-45.0|
1
-58.1
72.5 l |
-86.3|
19050 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency {MHz}
Site 1 03CH10-HY
Condition : -13 EIRP_WO VERTICAL
Project 1 3N2326
1 n260 MA
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 62.91 -58.09 -45.89 -13.00

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2326C
NR Band n260 (1GHz-18GHz)
Horizontal
Level {dBm) Date: 2024-02-07
13
-30.
-40.0|
-50.1
Tt A WWWM
-60.0| J\WWT_ el
"
-T0.
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition : -13 EIRP_WO HORIZONTAL
Project :3N2326
:n260 MA
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 17864.0@ -52.47 -39.47 -13.608
Vertical
Level (dBm) Date: 2024-02-07
-10.4 13
-20.
-30.1
-40.0|
-70.1 w
1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site : 03CH10-HY
Condition : -13 EIRP_WO VERTICAL
Project 1 3N2326
1 n260 MA
Over Limit
Freq Level Limit Line
MHz dBm dB dBm
1 8781.89 -58.24 -37.24 -13.980
TEL : 886-3-327-0868 Page Number 1 A13 - 38 of 49
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SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3N2326C

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DFT-s-OFDM Module A

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

70 dBm-
18.0 GHz. 32001 pts. 1.85 GHz/ 32001 pts. 1.85 GHz/ 36.5 GHz
e s
18.000 GHz 36500 GHz 1.000 MHz 36.47370 GHz -31.26 dBm 36,500 GHz 1.000 MHz 36.489 88 GHz -31.14 dBm -18.14 dB
o o

00:52:52 27.01.2024

02:54:56 27.01.2024

Middle Channel / 50MHz

Middle Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02 Phss

ine _SPURIOUS_UINE_ABS_bq2 PAsS

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

PP W N NP W e Ve sk

70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 32001 pts. 1.85 GHa/ 36.5 GHz
T s |
18,000 GHz 36,500 GHz 1.000 MHz 3517411 GHz -26.87 dBm 36,500 GHz 1.000 MHz 3513943 GHz -31.09 dBm -18.09 dB
= [ R

20:03:34 27.01.2024

20:32:10 27.01.2024

Highest Channel / 50MHz

Highest Channel / 100MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Che
Line _SPURJOUS_UNE_ABS_02 Phss

ine _SPURIOUS_UINE_ABS_bq2 PAsS

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

ABS_002

e T NN A P et NIl N TN e e

70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 32001 pts. 1.85 GHa/ 36.5 GHz
T s
18,000 GHz 36,500 GHz 1.000 MHz 22.22163 GHz -34.69 dBm 18,000 GHz 36,500 GHz 1.000 MHz 31.81878 GHz -34.57 dBm -21.57 dB
= [ R

21:44:03 27.01.2024

23:27:41 27.01.2024

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
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-39 of 49



SPORTON LAB.

e% FCC RADIO TEST REPORT

Report No. : FG3N2326C

DFT-s-OFDM Module A

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 200MHz

Lowest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

gt ST NN A A e A\ N e N ||

03:52:39 27.01.2024

70 dBm- 70 dBm
18.0 GHz. 32001 pts. 1.85 GHz/ 18.0 GHz. 32001 pts. 1.85 GHz/ 36.5 GHz
e s e s

18.000 GHz 36500 GHz 1.000 MHz 35.46317 GHz -31.06 dBm 18,000 GHz 36,500 GHz 1.000 MHz 35.51115 GHz -30.12 dBm -17.12 dB.

05:31:19 27.01.2024

Middle Channel / 200MHz

Middle Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Chec Limit Chec
Uine _SPURIOUS_UNE_ABS_ 02 PhSS Uine _SPURIOUS_UNE_ABS_ 02 PhSS
10 10
o

SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

P PP o oV, DN BN NP W S oYt sar S Sy

20:47:11 27.01.2024

70 don 70 don
B aGH: 32001 pis .85 Gra/ B aGH: 32001 pis .85 Gra/ 65 Gz
2 Result Summas 2 Result Summas

1000 Gz 36.500 GHz 1,000 MHe 29.70002 GHz -33.63 dBm 1000 Gz 36.500 GHz 1.000 MHz 29.70002 GHz -33.51 dBm 2051 dB
Ready Ready e

21:08:30 27.01.2024

Highest Channel / 200MHz

Highest Channel / 300MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

Limit Chec Limit Chec
Uine _SPURIOUS_UNE_ABS_ 02 PAsS Uine _SPURIOUS_UNE_ABS_ 02 PhSS
10 10
o o
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

WM‘MWWWWWW

18000 GHz 36,500 GHz 1.000 Mz 31.79161 GHz -34.66 dBm

18000 GHz 36,500 GHz 1.000 Mz

70 dbm: 70 dbm:
18.0GHz 32001 pts 185 GHal. 18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar [2 Result Sammar

31.74073 GHz -34.69 dBm -21.69 dB.

Ready

00:03:54 28.01.2024

Ready

00:59:16 28.01.2024

P
& Coosans

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868
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e% FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

DFT-s-OFDM Module A

NR Band n260 QPSK (18-40GHz)

Lowest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURJOUS_UNE_ABS 02 Phss

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

18000 GHz 36,500 GHz 1.000 Mz

07:07:19 27.01.2024

Middle Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

SPURJOUS_UNE_ABS 02 Phss

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

WMMW{ hd P N e

70 dBm:

18.0GHz 32001 pts 185 GHal.
[2 Result Sammar

18000 GHz 36,500 GHz 1.000 Mz

21:16:33 27.01.2024

Highest Channel / 400MHz

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

10 B
SPURIOUS_LINE_ABS 002

intentionally blank

|t AN A A A i

70 dBm:
18.0GHz 32001 pts 185 GHal. 365 GHz
[2 Result Sammar
18000 GHz 36,500 GHz 1.000 Mz 24.34328 GHz -33.52 dBm -20.52 dB.
ety N PR

03:22:50 28.01.2024

Remark: In band and out of band frequencies are omitted.
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e% FCC RADIO TEST REPORT Report No. : FG3N2326C

SPORTON LAB.

CP-OFDM Module A

NR Band n260 QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz

sectrum ultiView
s6L RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

hss
10 10
o o
SPURIOUS_LINE_ABS 002

SPURIOUS_LINE_ABS 002

70 dbar 70 4B
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
FrzemrET FrzemrET
18.000 GHz 36.500 GHz 1.000 MHz 3539148 GHz -31.28 dBm -18.28 dB 18,000 GHz 36,500 GHz 1.000 MHz 3541576 GHz -31.71 dBm -18.71 dB
T o W

01:41:26 27.01.2024 03:16:51 27.01.2024

Middle Channel / 50MHz Middle Channel / 100MHz

s6L RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep
Umit Chec) Umit Chec)
Uine _SPURIOUS_UNE_ABS_ 02 PAsS Uine _SPURIOUS_UNE_ABS_ 02 PAsS
10 10
o o

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz
T e s
18000 GHz 36.500 GHz 1.000 MHz 35.17353 GHz -32.47 dBm -19.47 dB 18000 GHz 36.500 GHz 1.000 MHz 35.14000 GHz -32.61 dBm -19.61 dB
T

e
ety IR Lol

20:08:20 27.01.2024 20:12:43 27.01.2024

Highest Channel / 50MHz Highest Channel / 100MHz

s6L RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep

RefLevel 19,60 dBm  Offset 45.49 08 Mode Auto Sweep
Umit Chec) Umit Chec)
Uine _SPURIOUS_UNE_ABS_ 02 PAsS Uine _SPURIOUS_UNE_ABS_ 02 PAsS
10 10
o o

SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002

70 dbar 70 dbar
18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHz 18.0 GHz 32001 pts. 1.85 GHa/ 36.5 GHa
e s e s
18000 GHz 36.500 GHz 1.000 MHz 31.79970 GHz -34.48 dBm -21.48 dB 18000 GHz 36.500 GHz 1.000 MHz 31.072 44 GHz -33.65 dBm -20.65dB
o — e

N

21:54:16 27.01.2024 23:47:44 27.01.2024

Remark: In band and out of band frequencies are omitted.
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